

812191

May 27, 1981

Bondar-Clegg & Company Ltd.
130 Pemberton Avenue
North Vancouver, B.C.
V7P 2R5

Gentlemen:

Enclosed herewith please find samples (12) for assay as
per the attached list.

Yours truly,

CYPRUS ANVIL MINING CORPORATION

D. S. Jennings
Chief Geologist

Attach.

BONDAR-CLEGG

Assay Samples

<u>Sample</u>	<u>Assay For</u>
I - 1	W, Sn, Au, Mo, Cu, Pb, Zn, Ag
I - 2	W, Sn, Au, Mo, Cu
I - 3a	W, Sn, Au, Mo, Cu
I - 3b	W, Sn, Au, Mo, Cu
I - 3c	W, Sn, Au, Mo, Cu
I - 4a	W, Sn, Au, Cu, Ag
I - 4b	W, Sn, Au, Cu, Ag
I - 5	W, Sn, Au, Mo, Cu, Pb, Zn, Ag
I - 6	W, Sn, Au, Mo, Cu, Pb, Zn, Ag
QL - 1	W
QL - 2	W, Pb, Zn, Ag
QL - 3	W, Pb, Zn, Ag

INEZ/GWEN CLAIMS

Samples for Assay

- I - 1 10 cm thick pyritic diopside skarn (calc.) between quartz monzonite intrusive and basalts of Old Tom/Shoemaker Fm.
Assay for W, Sn, Au, Mo, Cu, Pb, Zn, Ag.
- I - 2 20 foot chip sample in bio-quartz-monzonite approximately parallel to Old Tom contact. Equivalent to 7314 of Nebocat and Getty 4.7 m rumored to run 0.19 MoS₂.
Assay for W, Sn, Au, Mo, Cu.
- I - 3a 20 cm thick aplitic dike in bio-quartz-monzonite intrusive with visible MoS₂ flecks.
Assay for W, Sn, Au, Mo, Cu.
- I - 3b As 3a.
Assay for W, Sn, Au, Mo, Cu.
- I - 3c Main phase bio-quartz-monzonite intrusive, no MoS₂.
Assay for W, Sn, Au, Mo, Cu.
- I - 4a Quartzite.
Assay for W, Sn, Au, Cu, Ag.
- I - 4b Quartzite.
Assay for W, Sn, Au, Cu, Ag.
- I - 5 Scheelite bearing pyritic diopside(?) skarn.
Assay for W, Sn, Au, Mo, Cu, Pb, Zn, Ag.

INEZ/GWEN CLAIMS

Samples for Assay

I - 6 As I - 5.

Assay for W, Sn, Au, Mo, Cu, Pb, Zn, Ag.

QL- 1 Medium crystalline, white calcitic marble.

Assay for W.

QL- 2 Carbonate breccia with visible PbS.

Assay for W, Pb, Zn, Ag.

QL- 3 Siliceous marble with ZnS.

Assay for W, Pb, Zn, Ag.

To: Cyprus Anvil Mining CorpREPORT NO. A21 - 522PAGE No. 1

BONDAR-CLEGG & COMPANY LTD.

DATE: June 3, 1981300 - 355 Burrard Street
Vancouver, B. C. V6C 2G8

CERTIFICATE OF ASSAY

Samples submitted: May 27, 1981Results completed: June 3, 1981PROJECT: NONE LISTEDI hereby certify that the following are the results of assays made by us upon the herein described rock samples.

MARKED		GOLD		SILVER		Cu	Mo	Pb	Zn	W	Sn	
		Ounces per Ton	Grams per Metric Ton	Ounces per Ton	Grams per Metric Ton	Percent	Percent	Percent	Percent	Percent	Percent	Percent
I -	1	0.002		0.16		0.07	0.003	0.01	0.01	0.74	<0.001	
	2	<0.002		-		<0.01	0.002	-	-	<0.01	<0.001	
	3a	<0.002		-		<0.01	0.013	-	-	<0.01	<0.001	
	3b	<0.002		-		<0.01	0.052	-	-	<0.01	<0.001	
	3c	<0.002		-		0.01	0.002	-	-	<0.01	<0.001	
	4s	<0.002		0.02		<0.01	-	-	-	<0.01	<0.001	
	4b	<0.002		0.04		<0.01	-	-	-	<0.01	<0.001	
	5	0.025		0.02		<0.01	0.024	<0.01	<0.01	0.68	<0.001	
	6	0.002		0.03		0.29	0.005	<0.01	<0.01	0.47	0.001	
QL -	1	-		-		-	-	-	-	0.01	-	
	2	-		2.14		-	-	1.05	1.29	<0.01	-	
	3	-		0.04		-	-	0.04	12.50	<0.01	-	

NOTE:

Rejects retained three weeks
Pulps retained three months
unless otherwise arranged.

 Registered Assayer, Province of British Columbia